A B, AFM-16-A
AA D E LTA OSC"_LATING SPINDLE PART NO. 906128

Shopmﬂster SANDER Date: 06-11-02

— @ 105

AVAILABLE AS ACCESSORIES
31-781 SET OF FOUR SANDING KITS
31-783 31-784 31-786
17 1-1/2" 3"
107 122
~
123 (2)
109 124\
110 \ g 125,
9 =
| |
106 111 116 121

HARDWARE 89
PACK

Page1/ AFM-16-A /DEB



REPLACEMENT PARTS

Ref. Ref.
No. Part No. Description No. Part No. Description
1 1342989 ARBOR BOLT 62 894496 WRENCH
1A 31-782 3/4" SANDING KIT, CONST OF; 63 1342907 3/16" X 4-1/2" HEX WRENCH
2 1347800 3/4" DRUM 70 1087576 #8 X 1/2" PAN HD SCREW
2A OPTIONAL 3/4" ABRASIVE SLEEVE 71 1343759 SWITCH, INCL:
3 902339 INSERT 71A 400-06-068-0002 SWITCH KEY
4 1347797 SHOULDER BOLT 72 905719 NAMEPLATE
5 904-01-010-1603  1/4" FLAT WASHER 74 901-02-010-0576  #08-32 X 5/8" ROUND HD SCREW
6 1347779 LINK 75 902745 CAUTION LABEL
7 1347789 BUSHING 76 902342 CASE
8 902341 TABLE 77 1310162 M5 X 12MM PAN HD SCREW
9 901-04-150-9239  1/4-20 X 1/4" HEX SOC SET SCREW 78 1345696 RUBBER FOOT
11 1347806 1-1/4" DRUM WASHER 79 1347815 SWITCH COVER
12 1347805 1-3/4" DRUM WASHER 80 1310216 M8.4 EXT TOOTH WASHER
13 1347813 ADAPTOR 81 902-01-120-1204  #08-32 HEX NUT
14 1344027 #10-32 LOCK NUT 82 1346433 GROUND PLATE
15 1346425 EYE BOLT 83 1330682 CLAMP
16 1347823 SPRING 84 1320101 M5.3 EXT TOOTH WASHER
17 1346426 GASKET 85 1243395 M5 HEX NUT
18 1346427 GASKET 86 1341570 STRAIN RELIEF
19 1347786 DUST CHUTE 87 901-02-010-0504  1/4-20 X 3/4" ROUND HD SCREW
20 904-01-010-1619  FLAT WASHER 88 904-01-031-2934  1/4" FLAT WASHER
21 901-02-010-0559  #10-32 X 1/2" ROUND HD SCREW
22 902340 DUST BAG ASSY
23 902-01-200-9706  1/4-20 HEX NUT ACCESSORIES: (Optional)
24 1342901 1/4-20 X 1" HEX HD SCREW
25 901-04-150-9239  1/4-20 X 1/4" HEX SOC SET SCREW 105 31-781 SANDING ACCESSORY KIT, CONST OF;
26 1347797 SHOULDER BOLT 106 31-783 1" SANDING KIT, CONST OF;
27 904-01-010-1603  1/4" FLAT WASHER 107 OPTIONAL 1" ABRASIVE SLEEVE
28 1347789 BUSHING 109 1347801 1" DRUM
29 1347790 CAM 110 1347809 1-1/2" INSERT
30 1347783 ROD 111 31-784 1-1/2" SANDING KIT, CONST OF;
31 1347784 ROD 112 OPTIONAL 1-1/2" ABRASIVE SLEEVE
40 1346424 MOTOR ASSY, INCL; 113 1347806 1-1/4" DRUM WASHER
41 1347792 BUSHING 114 1347802 1-1/2" DRUM
42 1347792 BUSHING 115 1347810 2" INSERT
43 1347793 BUSHING 116 31-785 2" SANDING KIT, CONST OF;
44 1346423 COIL CORD 117 OPTIONAL 2" ABRASIVE SLEEVE
45 901-02-010-0558 #08-32 X 1/4" ROUND HD SCREW 118 1347807 2-3/8" DRUM WASHER
46 1347822 BRACKET 119 1347803 2" DRUM
47 1320101 M5.3 EXT TOOTH WASHER 120 1347811 2-1/2" INSERT
48 1243395 M5 HEX NUT 121 31-786 3" SANDING KIT, CONST OF;
49 1347788 GEAR 122 OPTIONAL 3" ABRASIVE SLEEVE
50 1310311 M4 X 22MM SPRING PIN 123 1347807 2-3/8" DRUM WASHER
51 1347780 CAM SHAFT 124 1347804 3" DRUM
52 1347778 WORM 125 1347812 3-1/2" INSERT
53 905-01-010-2711 1/8" X 5/8" SPRING PIN
54 1347814 HOLE PLUG * NOT SHOWN ASSEMBLED
55 1347791 GEAR COVER * NOT SHOWN
56 904-01-031-2912 FLAT WASHER
57 901-02-010-0553 #06-32 X 1/2" ROUND HD SCREW
60 438-01-007-0042 WIRE NUT
61 1346422 CORD
WIRING DIAGRAM
SWITCH
—s BLACK
MOTOR
waite N whITE

Page 2/ AFM-16-A /DEB



AVAILABLE AS AN ACCESSORY

201 (32)
202 (32)

210 (2)
209 (4)

: 208 (4)

207 (4)
S 204 2) ole \
206 (2) )

/{

Ref.

No. Part No. Description

* 50-780 OPTIONAL STAND, CONST. OF:
201 1243398 M8 HEX NUT

202 904-01-010-1606 3/8" FLAT WASHER

203 1346409 BRACKET

204 1346410 BRACKET

205 427-99-048-0001 PLASTIC FOOT

206 1346411 BRACKET

207 1243398 M8 HEX NUT

208 904-01-010-1606 3/8" FLAT WASHER

209 1346412 LEG

210 1346413 BRACKET

211 1313325 M8 X 20MM CARRIAGE HD SCREW
212 904-01-010-1606 3/8" FLAT WASHER

213 1246192 M8 X 45MM HEX HD SCREW

* NOT SHOWN ASSEMBLED

STANDARD SAFETY EQUIPMENT

In order to promote tool safety, Delta Machinery strictly enforces the policy of repairing or replacing any damaged or missing
standard safety equipment on machines presented to Delta Authorized Service Centers for service/repairs. Any product that is
presented to a Delta Authorized Service Centers for repairs which contains missing or damaged standard safety equipment will
have that equipment repaired or replaced and the customer will be charged for any such service/repairs. Customers can avoid such
charges only if the missing safety component is supplied to the service center at the time of repair.

This parts list is provided to aid in obtaining service parts. Copies of the instruction and maintenance literature can be obtained through the
Delta Technical Publications Department or through your service outlet.

Page3/ AFM-16-A /DEB



